%]
=1

rt

395 25 7 138

25) 35 3722 32 31 34 100 33 19 16) 12) @0)(1 42 9129 28126

|

=1-1-1-
-1-1-1-]

= =§
= mp

A

"
'

14/ 32, 33 15 (23 41 300 29 24 28 26 3 27 39 (6 ﬁ'_ﬁaﬁ:. SV R

17 21) 35 (36 40 31 1334 11 18

FRAME ASSEMBLY (1)




FRAME ASSEMBLY

TEHHEESFE  PART CATELAG

F& S/N|No. Description EXRHEMH  Part name  [Quantity
1(511000-145 FRAME JOINT ASSY EREELK 1
2(512201-002 FRONT BUMPER FENDER BIR B AT 3 AR 1
3|512100-077 BUMPER REFT 1
4|511200-002 CABLE CAPSTAN BHRE 1
5(507300-017 LEFT-UP SWING ARM rLEEE 1
6/507500-017 RIGHT-UP SWING ARM A LEEE 1
7|507400-017 LEFT-DOWN SWING ARM ETEE 1
8/507600-017 RIGHT-DOWN SWING ARM ATEE 1
9|804110-001 FRONT FENDER STAY IR TEARIEAT 1
10[531100-009 LEFT PEDAL R 1
11(307201-002 REAR BRAKE SWITCH BRACES EHlzh X5 1
12(333702-001 R.TURNING LIGHT CLIP JE¥ET 4k 1
13|GB6187-86 NUT M10 1B8M10 2
14/536300-007 RRIGHT PEDAL I 1
15(501300-041 FRONT SHOCK ABSORBER BRE 1
16/501300-041 FRONT SHOCK ABSORBER BIRE 1
17|540300-041 REAR SHOCK ABSORBER ERE 1
18[532100-009 RLEFT PEDAL £ B 3% 1
19(536200-007 LEFT FOOTREST R 1
20(608000-001 CABLE FIX TARCES NEEEXZE 1
21/100019-001 WIRE CLAMP ASSY ®FRAE 1
22|GB5787-86 BOLT M8x%16 12M8%16 4
23|300110-001 ACOUSTICS STAY L 1
24(511200-002 CABLE CAPSTAN BHRE 1
25|GB6187-86 NUT M10 1B28M10 2
26|GB5787-86 BOLT M10x%55 I2#M10x55 2
27|GB5787-86 BOLT M10x%58 I2#M10x58 8
28|GB5787-86 BOLT M10x%40 I2#M10x<40 2
29|GB5787-86 BOLT M8x%16 12¥M8%16 4
30(GB5787-86 BOLT M8x%16 12M8%16 2
31|GB5787-86 BOLT M8x%16 12M8%16 2
32|GB6187-86 REAR BRAKE PEDAL Ja 1 3h B 1
33|GB5787-86 BOLT M12x%25 IEM12x25 4
34|GB5787-86 BOLT M12x%25 IE2M12x25 2
35|GB5787-86 BOLT M12x25 IERM12x25 4
36/430002-003 REAR BRAKE RESET SPRING Ja Hlzh Bl 1
37|GB5787-86 BOLT M8x%16 12M8%16 4
38|GB5787-86 BOLT M8x%16 12M8%16 4
39(GB5787-86 BOLT M6x%20 1B2M6%20 4
40|430001-005 REAR BRAKE SWITCH SPRING ELEbIES 1
41|808900-001 PLATE BB IRA 1
42|808800-001 PLATE BIEE P IRA 1




14 13 12 11 23 10 (24 34 9 18 35 36 27 (26 19)30:31) (19 9, 29 (8)@28 g dprem

ENGINE & WIRING ASSEMBLY (2)




ENGINE &WIRING ASSEMBLY

EBHEF PART CATELAG

F5 S/N|[No. Description ZEHHEH  Part name Quantity
1/110000-072 MOTOR ASSY RAERK 1
2(370400-001 REVERSE VOICE WARN GENERATEOR BB F IR RER 1
3/161000-017 CARBURETOR 1t hes 1
4{151100-004 OIL COOLER b 1
5|GB5783-86 BOLT M6x%16 128 M6x16 2
6(171000-020 AIR FILTER ZEiERs 1
7(181000-082 MUFFLER HE R 1
8(902001-010 HEXANGULAR AXLE 10*115 ANALH 10*%115 2
9(309300-002 FAN CONTROLLOR R HlsE 1
10|303100-004 BATTERY BR(RLEF) 1
11/303100-004 ELECTROLYTE BRI 1
12|302000-010 REGULATOR ES 1
13|305000-013 IGNITION AR EE 1
14|304000-011 IGNITION COIL RARLE 1
15|307000-139 MAIN CABLE COMP FEHHAH 1
16/301000-005 STARTING RELAY Bahikess 1
17(152200-005 FAN RB 1
18|301200-003 TRIP RELAY ) 7 43k e, 88 1
19(370400-001 REVERSE VOICE WARN GENERATEOR BB E IR TS 1
20|GB5787-86 BOLT M6x25 128 M6x25 4
21|GB5787-86 BOLT M6x20 I2RM6x20 2
22|GB5787-86 BOLT M6x12 IZEM6x12 2
23|GB5787-86 BOLT M6x12 IERM6x10 2
24/904101-003 BAND ik 10
25|GB6187-86 NUT M10 Z/M10 2
26|/GB5787-86 BOLT M8x95 12 M8x95 2
27|GB6187-86 NUT M8 IZM8 2
28|GB5783-86 BOLT M6x25 128 M6x25 2
29|GB6187-86 NUT M10 Z&M10 2
30/GB5787-86 BOLT M10x%16 IEEM10%x16 2
31|GB6187-86 NUT M10 Z/M10 2
32|GB6187-87 PLUMBAGO CUSHION GER 1
33|GB5787-86 BOLT M6x12 IERM6x10 2
34(306810-003 EMERGENGCY LIGHT CONTROLLER NS T R 25 1
35(380050-001 SAFETY DEVICE 9B AR RS 2R 1




1 ) ) 1312 28 29 8 1312 (1 : 6

14 25 12 43 D (0 4 15d3d2 11 S
COVERING PARTS ASSEMBLY (3)




COVERING PARTS ASSEMBLY

THHEESFE  PART CATELAG

F& S/N|EHHNRS Part No. [Description ZHHEH  Part name [Quantity
1(804100-069 FRONT MUDGUARD B ER 1
2|805100-092 REAR MUDGUARD Ja iR 1
3/701000-026 SEAT CUSHION i 1
4/804802-001 FRONT-RIGHT FENDER FLAP B A EEAR TR 1
5|360100-019 IGNITION SWITCH LOCK RURFF R B 1
6|711000-012 FRONT CARREER Bt R 1
7|801000-016 FUEL TANK ASSY SRR R 1
8|GB57837-86 BOLT M6x%16 I2¥M6%16 1
9|GB57837-87 CLIP NUT FFIEF 4
10[(903200-003 TOOLS FEETE 1
11|GB5787-86 NUT M8 12 M8 2
12|GB5787-87 PAD 6 R¥E& 6 7
13|GB5787-87 PLASTIC EXPANSION SCREW BRI AKET A4 2
14(GB845 BOLT ST4.2x16 1R4TST4.2%16 2
15/GB5787-86 BOLT M6x%12 I2EM6%x12 3
16/GB5787-87 PLASTIC EXPANSION SCREW R AKET A4 4
17(810300-001 L.HEADLIGHT DECORATE SHEET |XK{TZA& %R 1
18(713100-019 REAR CARRIER JaHk R 1
19(810400-001 R.HEADLIGHT DECORATE SHEET |X{TZE Rk 1
20(810930-001 L.HEADLIGHT OUTER COVER ERRITHAE 1
21(810940-001 R.HEADLIGHT OUTER COVER HEIRITHE 1
22(306400-002 REFLECTOR & 5188 4
23|333700-008 REAR-LEFT IGHT.R BT BN E 1
24|333700-008 REAR-LEFT IGHT.R BT BRE 1
25(532100-006 REAR-LEFT FOOTREST PEDAL Ja AR 1
26(805801-001 REAR-RIGHT FOOTREST PEDAL |/Z& @I 1
27|303300-001 BATTERY PALTE E M ER 1
28|800300-002 FUEL REAR DECO COVER HEEPE 1
29|804702-001 LEFT FENDER FLAP B 2 R AR AR 1
30(810920-001 CENTER JOINT BOARD hE 1
31|331000-024 HEAD LAMP ASSEMBLY.R A8l RIT B 1
32|333400-008 FRONT-LEFT LIGHT.L B AT B E 1
33|333600-008 REAR-LEFT LIGHT.L BT BRE 1
34|333600-009 REAR-LEFT LIGHT.L EREIT BN E 1




10

1
REAR WHEEL ASSEMBLY (4)




REAR WHEEL ASSEMBLY

THHEFE PART CATELAG

F5& S/N|ZEH#HKT Part No. |Description name Quantity
1(442001-011 REAR BRAKE DISC EERE 1
2|408000-012 REAR TYRE JEEAE 2
3|405000-003 REAR TYRE RING B 2
4|441000-001 FRONT DISK-BRAKE ASSY BIRE R B BR 1
5(245000-003 DUSTPROOF RUBBER BOOT B E 2
6|243000-082 REAR BRIDGE ASSY SRR 1
7|GB5787-86 BOLT M10%x20x1.25 I2#M10%20%1.25 8
8|GB5787-86 BOLT M8x%16 12M8%16 4
9|GB5787-87 BOLT M8x17 12M8%x12 2

10/GB5787-88 BOLT M8x%18 1BM5%x12 3




17 2 16 121043 (3 5

190 13)20 12 (1 17

6 14 9 11 11 8 15 6 e

FRONT WHEEL ASSEMBLY (5)




FRONT WHEEL ASSEMBLY

THHEESFE  PART CATELAG

F5 S/N|[No. Description name Quantity
1(404000-012 FRONT TYRE BIECHA 2
2|401000-013 FRONT TYRE RING CIEES 2
3|505000-012 RIGHT STEERING PARTS % a1 5 1
4|505000-012 LEFT STEERING PARTS A5 [ T SR 1
5|430500-009 STEERING TIED-ROD COMP ¥oP A 2
6/904206-001 DUSTPROOF RUBBER BOOT B E 2
7|GB9101 PIN COTTER 2x20 FFO82x20 4
8|423400-003 FRONT DISK-BRAKED SEAT.L BIRE R E A 1
9|423400-003 FRONT DISK-BRAKED SEAT.R BRI EER 1
10(904229-001 PLAT WASHER SFinE 1
11/|GB6187-86 NUT M10 1B8M10 8
12(GB9100 PIN COTTER 2.5x%30 FFE42.5%30 2
13|GB6181 NUT M14 1B28M14 2
14(441001-012 L.BRAKE DISK BRI E L 1
15(441001-012 R.BRAKE DISK BIRNESR 1
16(504000-003 FRONT DRIVE GEAR BOX ASSY CIES-uB=N54 1
17(443010-002 DISC PLATE PROTECTING MESH BRE W 2
18[246010-001 HALF AXLE BRI ¥ Hy 2
19(240002-002 DRIVE SHAFT R 1




21 3 13 2 5 26 11 19 15 1) 20 22 23 1611718

1111
GEr O
& el
\ OEO

e

==
rf—
FoL_J™3
(D,

’

24 12 28 1 5 8 9

10146 22

FRONT FORK ASSEMBLY (62




FRONT FORK ASSEMBLY

EIHEBEFE  PART  CATELAG

&5 S/N|EZFHHARS  Part No. Description TEHAEF  Part name |Quantity
1(503300-052 STEERING STEM A 1
2|600001-021 HANDLEBAR FioE 1
3(372100-006 LEFT HANDLE COMP EFRAH 1
4|360100-012 IGNITION SWITCH R TFR B 1
5(600100-001 HANDLEBAR GLUE FER 2
6/610000-012 WIND-RESISTED CABLE P T4 3R 1
7(600201-003 LUBRICATOR hndEs 1
8|360200-002 STEERING LOCK J7 a9 1
9(250200-006 REVERSE CABLE BRI R 1
10[212110-002 CABLE —/MR BN R BLER 1
11|371100-014 LEFT HANDLEBAR SWITCH ERIEHF X 1
12/901200-004 RIGHT REARVIEW MIRROR HENE 1
13|GB5782 BOLT M8x60(70)x1.25 1E#M8=x60(70)x1.25 4
14/607000-002 CABLE, THROTTLE k4 1
15|331500-010 HEADLIGHT TRACES BIRITX 2 1
16|GB96 PLAT WASHER i 1
17|GB6181 NUT M10 ERM10 1
18|GB9100 PIN COTTER 2.5x%30 FO%2.5%30 1
19|GB5782 BOLT M8x%25 IR M8%25 2
20(GB5782 BOLT M8x%25 IR M8x25 2
21/901100-004 LEFT REARVIEW MIRROR EENE 1
22(331000-003 FRONT LAMP B KT 1
23(351003-002 BULB 57 1
24|350000-001 INSTRUMENT ASSY EI=N1 1
25(430600-012 REAR BRAKE CABLE JaHlzhh R 1
26(503800-001 STEERING STEM STAND AR EE 1
27(312100-002 SINGLE BUGLE RGN 1
28[212100-001 CATANATOR —/MIR BN R IR LA 1




	400s-1.pdf
	Frame Assy (1).pdf
	400s-2.pdf
	Engine (2).pdf
	400s-3.pdf
	Covering Parts Assy (3).pdf
	400s-4.pdf
	Rear Wheel Assy(4).pdf
	400s-5.pdf
	Front Wheel  Assy (5).pdf
	400s-6.pdf
	Front Fork Assy (6).pdf

